SCOOTER PARTS --> LANCY --> 16.REAR SHOCK ABSORBER

No. Part No. Description in Chinese Description in English Q'ty
1 LC-160100 Rear Shock Absorber Assy 1
2 LC-160200 ˨M10X45 Bolt, M10X45 1
3 LC-160300 ĸM10 Flange Lock Nut, M10 1
4 LC-160400 ˨M8X32 Bolt, M8X32 1